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| INDIABETES—_ 2017

CLASSIFICATION
Diabetes can be classified into the following general categories:

1. Type 1diabetes (due to autoimmune [-cell destruction, usually leading to absolute
insulin deficiency)

2. Type 2 diabetes (due to a progressive loss of B-cell insulin secretion frequently on
the background of insulin resistance)

3. Gestational diabetes mellitus (GDM) (diabetes diagnosed in the second or third
trimester of pregnancy that was not clearly overt diabetes prior to gestation)

4. Specific types of diabetes due to other causes, e.g., monogenic diabetes syndromes
(such as neonatal diabetes and maturity-onset diabetes of the young [MODY]),
diseases of the exocrine pancreas (such as cystic fibrosis and pancreatitis), and
drug- or chemical-induced diabetes (such as with glucocorticoid use, in the treat-
ment of HIV/AIDS, or after organ transplantation)
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Diagnostic
1. HbAlc 2 6,5% en 2 determinacions.
2. Glucémia plasmatica en deju = 126mg/dl (deju 8 h)

en 2 determinacions.

3. Glucémia a les 2 hores després del TTOG ( 75g glucosa) 2
200mg/dlI.

4. Glucémia 2 200mg/dl a I’'atzar amb simptomes classics.
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Hbalc i malalties de globuls vermells (variants de la
hemoglobina). V¥

Hbalc i quadres amb augment de recanvi d’ eritrocits :
hemodialisi, hemorragia o transfusié recent, embaras .\
Hbalc i diferéncies etniques. Afroamericans A\




Avaluacio medica i de les comorbilitats NOU

Table 3.1 - Comg of the prehensive diab medical evaluation at initial and follow-up visits
EVERY
INITIAL  FOLLOW-  ANNUAL Table 3.1 - Components of the comprehensive diabetes medical evaluation at initial and follow-up visits
VISIT UPVISIT  VISIT EVERY
INITIAL FOLLOW-  ANNUAL
Diabetes history v VISIT UP VISIT VISIT
® Characteristics at onset (eg, age, symptoms)
= Review of previous treatment regimens and response v
n Assess freguency/cause/severty of past hospitalzations v = Heght, weight, and BMI; growth/oubertal development in children v v v
and adolescents
® Blood pressure determination v
Family history e . f v
= Orthostatic blood pressure measures (when indicated) v
® Family mistory of diabetes In a first-cegree relative v v
= Fundoscopic examination (refer to eye specialist) v
= Family history of autoimmune cisorder v v
= Tryroid palpation v
D PHYSICAL = Skin examination (e.a. acanthosis maricans, insulin injection or v v v
history of and EXAMINATION Insertion sites, lipodystrophy)
D s = Macrovascular and microvascular 5 = Comprehensive foot examination
= Common comorbiiit @ _ v + Visual inspection (e ., sin ntearity, callous formation. foot v v
= Presence of hemealobinepathies or anemias v deformity or uicer, toenails)
= Hagh blood pressure or abnormal lipids v v + Screen for PAD (pedal pulses; refer for ABI If diminished) v v
= Last dental visit v v + Determination of temperature, vibration or plnprick sensation, v v
= Last dilated eye exam and 10-g monofilament exam
= Visits to specialists v v v
Interval history
u Changes in medical/family history since last visit v v
u ALC, if the results are not available within the past 3 months v v v
Assess lifestyle and behavior patterns S m::u pe:fovn:lecflavau::e:w:r] ‘LIL:: DZ:}:::L’ holesterol and =
= Eating patterns and weight history v v v "l;;:e’?d:‘ nciuding total .l cholesterol al v v’
= Sleep behaviers and physical activity v v v [ k3
* Liver function tests’ v v
0 = Familiarity with carbonydrate counting in type 1 diabetes v LABORATORY W SN : -
= N " EVALUATION * Spot urinary albumin-to-creatinine ratio v v
O = Tobacce, acohol, and substance use v " . Lt v
» identify existing social supports * Serum creatinine and estimated alomerular fitration rate v
v + Thyroid-stimulating hormone in patients with type | diabetes¥ v v
+ Vitamin 212 if on metformin (when indicated) v
Interval history v v + Serum potassium levels in patients on ACE inhibitors, ARSs, or v v
u Changes In soclal history since last visit diuretics
u Medication-taking benavior '4 v v
T = Medication intolerance of side effects v v v
- ; = Complementary and alternative medicine use v v v Goal setting
= Vaccination history and needs v v = Set AIC/blood akucose target and monitoring frequency v v
= If hypertension disgnosed, establish blood pressure goa v v
= Assess use of health anps, online education, patient portals, etc. v v " Incorporate new members to the care team as needed v v v
= Glucose monitoring (meter/CGM): results and dlata use v v v = Diabetes education and self-management support needs v 4 v
= Review insulin pump settings v v v
Cardiovascular risk assessment and staging of CKD v v
Psychosocial conditions 5P = History of ASCVD v v
= Screen for < . anxiety, and di 3 eating. refer v v u Presence of ASCVD risk factors (see Table 9.2) v
for further assessment or intervention if wananted = Staging of CKD (see Tasle 1013 v v
= Consider assessment for cognitive impaimment v
Therapeutic treatment plan
= Lifestyle management v v v
- and support = Pharmacologc therapy v v v
u History of dietitian/diabetes educator visits v v = Referrals to specialists (including cietitian and ciabetes educator) v v v
= Screen for bartlers to diabetes self-management v v as neecled v v v v v v
= Refer or offer local resources and support as needed! v v = Use of glucose monitering and insulin delivery devices
ABL, ankle-brachial pressure index; ARBs, angiotensin receptor Hlockers; ASCVD, atherasclerotic cardiovascular disease; CGM, contimous g aring;
Hypoglycemia v v v XD, chranic kidney disease; PAD, perpheral arterial cisease.
® Timina of episodes, awareness, frequency and caus o
265 yoars:
Pregnancy planning Ty e needed mare freauently in patients with known chrore kidrey diseass or with charges in
u For women with childbearing capacity, review contraceptive neecs v v v medications that affect kidney function and serum potassium (see Table 10.2)
and preconception planning *may ¥50 need ta be checked after initiation or dose changes of medications that affect these laboratory
values (1. diabetes medications. blooa pressure medications. cholesterol meacations, or thyroid medications):
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Continued on p. 531

*n peonle without dyvipdemia and not on cholesteromowering therapy. testing may te less froguent




Avaluacio medicai de les comorbilitats

NOU

LLENGUATGE

CENTRAT EN EL
PACIENT

TESTOSTERONA

homes amb signes d’hipogonadisme
com: disminucié del desitg, activitat o

disfuncio erectil

TSH? Només en DM1 ( 2017)
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Modificacions estils de vida

v Intervencio individual i
grupal

e Cas clinic:

- 47anys.
v’ Plataformes tecnoldgiques

v" Autocontrol
v’ Dieta
v’ Exercici fisic

v’ Tabac

Sitagliptina 100
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Prevencio i retard en el diagnostic de la DM2

v' Determinacio anual de la glucémia en prediabeétics (2017)

v" Derivar als pacients prediabétics a un progrmama d’intervencio intensiva
sobre habits de vida (Diabetes Prevention Program) : perdua ponderal de
7%, i I'activitat fisica moderada al menys 150 min/setmana. (A)

NOU

v’ Considerar Metformina si: prediabetis + IMC > 35 kg/m2 o
edat menor a 60 anys o en dones amb antecedents de DM
gestacional. (A)

v’ Tecnologies internet : reds socials, APP (B)
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Incorporacio a la
cartera de serveis
del CatSalut del
Monitoratge
Continu de
Glucosa

Programa de bombes d’insulina i
monitoratge continu de glucosa

Area d'Atencio Sanitaria
Maig 2018

t QatSalut

de a Salut

e TedGDPS

NOU

Monitoritzacié continua de la
glucosa (MCG) en tots els adults
majors de 25 anys amb DM1 o >
18 anys si no arriben a objectius
glucemics.

Recomanacions sobre els nous
dispositius de determinacio
intermitent tipus “flash”
FreeStyle Libre, Dexcom G5...
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Tractament farmacologic

La Metformina és el farmac de 12
elecciod si no esta contraindicada

(A)

S’ associa a deficit de Vit B12 (B)

Considerar la terapia dual a l'inici
sila HbAlc > 9% (E)

Si MCV , després de la Met. es pot
afegir empagliflocina y/o
liraglutide (A) y/o canagliflocina
(C)

Insulina en persones

simptomatiques o una HbAlc >
10% o Glu 300 mg/dl (C)

NOU

En el diagnéstico, iniciar intervenciones sobre los hibitos de vida, establecer el objetivo de A1C

onoterapla

y comenzar tratamiento farmacolégico basado en la A1C:

—1 Lz A1C es menor gque 9%, considerar monoterapia. I

La ATC es mayor © igual que 956, considerar tratamiento doble.

L3 AIC es mayor © igual que 1095, 1a glucemia es mayor o igual gue 300 mg/dl o e paciente muestra
sintomas marcados, considerar tratamiento inyectable combinado (véase Figura 82)

Intervenciones sobre los habitos de vida + metformina

Iniciar tratamiento con metformina si no hay contraindicaciones® (véase Tabla 8.1)

iLaA1Cestédentrode Si:
los valores deseados
después de 3mesesde Noc
monoterapia?

- Cortrolar la A1C cada 3-6 meses

- Evalusr las conductas de torma de medicaddn
- Considerar tratariento doble

Intervenciones sobre los habitos de vida + metfo

- Sumar un agente con propiedades comprobadas para disminur los episocs
cardiovasculares adversas mayores yio la mortalidad cardiovasoular
{véanse recomendaciones con * en p. 575 y Tabla 8.1)

No: - Sumer un segundo agente después de considerar los efectos espedficos d
farmaco y los factores del paciente (véase Tabla 8.1}

La AIC esta dentro Si: - Cortroler la A1C cada 3-6 meses

de los valores deseacos

despuéds de 3 meses No: - Evaluar la conducta de toma de medicadén
de tratamiento doble? - Considerar el tratamiento triple

Intervenciones sobre los habitos de vida + metformina + dos agentes adicionales

Sumar un tercer agente sobre la base de kos efectos especificos del farmace y los factores del paciente®
{wéase Tabla 8.1}

iLaAlCestidentrode  Si:
los valores deseados

después de 3 meses de No:
tratamiento triple?

- Controlar la ATC cada 3-6 meses
- Evaluar la conducta de torma de medicadién

- Considerar el tratamiento inyectable combinado
(ver Figura 8.2)

{véase Figura 8.2)




Malaltia cardiovascular i maneig del risc CV

Recomendaciones para el tratamiento
de la hipertensién confirmada en personas con diabetes

PA Inicial entre 140/90 y
160/100 mm Hg

{ { { {

ntervenciones sobre . I
los habitos de vida iclar dos agentes

' '

PA Inicial z160/100 mm Hg

niciar un agente

Albuminuria® Albuminuria®

[ | | |

No S No Sl
Iniciar un farmaco: Iniclar: Iniciar un farmaco Iniciar:
+IECA <IECAOARAI de entre 2 0 3 opciones: <IECAQARAI

«ARAN +IECAOARAI y

«CaDp*** «CaDp*** «CaDp*** o diurético**
+ Diurético™* + Diurético™* l

1 | I
Tratamiento tolerado y No cumple el objetivo Efectos adversos
objetivo alcanzado *

+ Sumar un agente de una clase Considerar el cambio a una
Lon}mu«?' (‘l: nel de farmacos complementaria: medicacion alternativa:
2B MIEto < IECA 0 ARA I +IECA 0 ARAII
« CaDp™* « CaDp***
+ Diurético** « Diurético™*

No cumple con el objetivo -
con dos agentes l Efectos } l

adversos

1

Tratamiento o tolerado y No cumple con el objetivo o hay efectos
objetivo alcanzado adverses con un farmaco de cada una
‘ de las tres clases

Continuar con e
tratamiento

Figura 9.1— Racomendaciones para el tratamiento de la hipertension confirmada en personas con diabetes, *Se sugiere un inhibidor de
la ECA (GECA) 0 un ARA Il para tratar la hipertension en pacientes con PACU 30-239 mg/g de creatinina y se lo sugiere fuenemente para
paciertes con PACU =300 mg/g de creatinina. **Diurético de tipo tiazidico; se prefieren agentes de accion prolongada que, segun se ha
P . . tedlos onedion e e dsane coonn chostalidons o ladsasids S80S Liinrass nnalies dihidonniddiaion A acaciha
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Hipertensio arterial

v' Tots els pacients amb HTA han de
controlar-se la TA domicili (B)

v" Obijcetiu:<140/90 mmHg (A).

v" En alguns pacients, si alt RCV, <
130/80 mmHg si es possible sense un
exces terapeutic (C).

v' Embaras: 120-160/80-105 mm Hg

Si > 140/90 mmHg: canvis en els
estils de vida + tractament
farmacologic amb 1 farmac (A)

v’ Si és major de 160/100 mmHg:2
farmacs (A)

AN




Malaltia cardiovascular y maneig del risc CV

Dislipemia NOU | v' Pacients sense MCV :
v" A part de mesures HD

v' <40 a considerar estatina
intensitat moderada (C)

v' >40 a administrar estatina
intensitat moderada. (B)

No es plantejen ni limits ni objecius

Tabla 9.2—Recomendaciones para el tratamiento con estatinas y tratamiento com-
binado en adultos con diabetes

Edad ECvaE e watamiento combinadar v' Pacients amb MCV
<40 anos No Ninguna® ‘/ A quaISeVOI edat, S’ha d’ |nCIOure
Si Al . . .
| ta-Si el colesterol LDL 270 mg/dl pese a la dosis méxima tolerada una eStatl Na d’alta |nten5|tat (A)
de estatina, considerar la incorporacion de otro agente . . . <« .
reductor del LDL (como ezetimiba o un inhibidor de PCSK9)# v Sl am b | a estatina a d oSl Maxima
s40afs  No  Moderada’ tolerada LDL > = 70 considerar
Si Alt . .
| a- Si el colesterol LDL 270 mg/dl pese a la dosis maxima tolerada un t ra Cta me nt d d ICIONAa I
de estatina, considerar la incorporacién de otro agente . . . o .
reductor del LDL (como ezetimiba o un inhibidor de PCSK9) ( ezetimi b aounin h I b | d or d e

PCSK).
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Malaltia cardiovascular i maneig del risc CV

: v" Prevenci6é secundaria: AAS
Antiagregants (2017) | 75-162mg /dia. Si alérgia:
clopidogrel 75 mg/dia

v Prevencio primaria: es pot
utilitzar 'AAS en majors de 50
anys, si tenen almenys un
factor de risc cardiovascular
adicional (historia familiar de
ECV, dislipemia, HTA,
tabaquisme o albuminuria) i
sempre que no hi hagi risc de
sagnat (C).

— redGDPS




Complicacions microvasculars i peu diabetic

Nefropatia diabetica |

v Determinacié anual de: Quocient Alb/creai FG (B)

v' Optimitzar la glicémia i la TA redueix el risc o retrassa la progressio
de Nefropatia diabética (A).

v UnIECA o un ARA Il si HTA i albuminuria (exepte embaras) (A)

Tabla 10.1—Estadios de ERC y el foco correspondiente de la atencidn relacionada con los rifones

Estacio de ERC Foco de 2 stencién relacionada con los rifones
Evaluar y tratar los
Diagrasticar factoees de riesgo Evaluar y rater las Preparar para o
VFGe Signos de la causa de de progresién de complicaciones tratamiento de
Estadio Ml 73 m7)  dado rernal® dano renal B ERC** de la ERC*** reenplaro renal

Sin signos clinicos de ERC =60

1 =90 = Y v

2 60-89 + Y v

3 30-59 +i- Vv v v

4 15-29 +/- v v v
s <15 +/- Y v

'Los estadios de la ERC 1 y 2 se definen por |a evicencia de dano renal (+ ], mientras gue los estacics 3-5 se definen por ia disminudién del VFGe con signos
de cano renal o Sin ¢ [+ *El dafo renal se suele manifestar como abuminuria (PACU 230 mg/g de Cr), pero también puede induir hematuria glomerular,
otras alteradones ded sedimento urinario, atieraciones raciogrificas y otras presentaciones. **Los factores de riesgo de progresion a ERC son presidn arterial,
glucemia y albuminura devadas. ***Véase Tabla 10.2.
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Complicacions microvasculars i peu diabetic

Retinopatia

v Cal un examen complert inicial amb dilatacio per
un oftalmoleg al diagnostic (B).

v' Recomanacié d’ optimitzar la glucéemiai la TA
redueix o atenua la progressio de la RD (A).

v" En cas de no RD, control cada 1-2 anys (B).

NOU

No inferioritat de les injeccions intravitreas amb
factors d ‘inhibicié del creixement vasculo-
endotelial ( ranibizumab) / tractament tradicional
fotocoagulaciéo amb laser panretinal.

N redGDPS




Pacients ancians

Individualitzar els objectius de Hba1c, glucemia basal, postprandials.
Evitar hipoglucémies (B).

1. Farmacs amb baix risc d’hipoglucemies

2. Evitar el sobretractament

3. Simplificar les pautes de tractament (desprescripcio)




Bl ionorante
afirma, el sabio
duda y
reflexiona.

- Aristoteles (384 AC—
22 AC) Filosoefe

gri-'ega.

Moltes gracies per la vostra atencié
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